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PARTS LIST 

 
 

REF. 
NO. 

PART NAME PARTS 
PER PUMP 

210A 
PART NO. 

210F 
PART NO. 

1 Cylinder 1 020105 020105 
7 Vane - Carbon 3 090151* 090151* 
8 Spring - Vane 3 110110* 110110* 
9 Head 1 030105 030105 
11 Capscrews - Head (1/4 - 20 x 3/4") 4-6 920073 920073 
16 Shaft and Pin Assembly 1 210105 210105 
17 Packing 1 300105* 300105* 
18 Rotor 1 200105 200105 
20 Crank Arm 1 700115 700115 
21 Grip - Handle 1 700119 700119 
22 Pin - Handle 1 700898 700898 
23 Jam Nut - Handle Pin (3/8 - 16) 1 922946 922946 
25 Nut - Packing 1 140107* 140107* 
35 Jam Nut -Shaft (5/8 -18) 1 922426* 922426* 
36 Gasket Set Set of 3 380116* 380116* 

 Pump Repair Kit  10049 10049 

* Parts Included in Pump Repair Kit. 
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ATTACHMENTS AND ACCESSORIES 

 
REF. 
NO. 

ATTACHMENTS PART 
NO. 

 REF.
NO. 

ATTACHMENTS PART 
NO. 

11A Capscrew (1/4 - 20 x 1") 920080  55 Washer (for 1/2" Suction Pipe) 710866
50 Discharge Spout 700130  56 Nozzle 700547
51 Bung Adapter (Std. on 210A) 700118  57 Nozzle Hanger 700324

51B Bung Adapter (Std. on F210A) 700136  58 Hose Assembly (5/8" x 8')  
(Std. on BR210A) 

700901

53 Capscrew (3/8 - 16x1") 920331  58A Anti-static Hose Assembly (3/4" x 8') 
(Std. on BRF210A) 

10065 

53B Capscrew (3/8 - 16 x 1-1/4") 920351  58B Solvent Hose Assembly (3/4" x 8') 10071 
54A Suction Pipe (1/2" x 40) (2 pcs.) 

(Std. on 210A) 
700600  62 Hose Adapter (3/4") 908543

54B Telescoping Suction Pipe (3/4" x 40") 
(Optional on 210A) 

700601  66 Vacuum Breaker Assembly 700177

54C Telescoping Suction Pipe (3/4" x 40") 
(Std. on F210A) ## 

700832  67 Bushing (3/4" x 1/2") 908805

## Telescoping Suction Pipe includes O-Ring 701951 and Tank Washer 710861. 

 
ITEM CODE ACCESSORIES 

10050 Locking Device 
10053           Drip Pan

 


